
COMMISSION IMPLEMENTING DECISION 

of 26 September 2014 

establishing the best available techniques (BAT) conclusions, under Directive 2010/75/EU of the 
European Parliament and of the Council, for the production of pulp, paper and board 

(notified under document C(2014) 6750) 

(Text with EEA relevance) 

(2014/687/EU) 

THE EUROPEAN COMMISSION, 

Having regard to the Treaty on the Functioning of the European Union, 

Having regard to Directive 2010/75/EU of the European Parliament and of the Council of 24 November 2010 on indus
trial emissions (integrated pollution prevention and control) (1), and in particular Article 13(5) thereof, 

Whereas: 

(1)  Article 13(1) of Directive 2010/75/EU requires the Commission to organise an exchange of information on 
[...]
ESP or multicyclones with 
multistage venturi scrubbers 
or multistage double inlet 
downstream scrubbers 

The separation of dust is carried out in an electrostatic precipitator or multi
stage cyclone. For the magnesium sulphite process, the dust retained in the ESP 
consists mainly of MgO but also to a minor extent, K, Na or Ca compounds. 
The recovered MgO ash is suspended with water and cleaned by washing and 
slaking to form Mg(OH)2 which is then used as an alkaline scrubbing solution 
in the multistage scrubbers in order to recover the sulphur component of the 
cooking chemicals. For the ammonium sulphite process, the ammonia base 
(NH3) is not recovered, as it is decomposed in the combustion process in 
nitrogen. After the removal of dust, the flue-gas is cooled down by passing 
through a cooling scrubber operated with water and it then enters a three or 
more staged scrubber of the flue-gas where the SO2 emissions are scrubbed 
with the Mg(OH)2 alkaline solution in the case of the magnesium sulphite 
process, and with a 100 % fresh NH3 solution in the case of the ammonium 
sulphite process.  

30.9.2014 L 284/120 Official Journal of the European Union EN     



1.7.2.  Description of techniques to reduce fresh water use/waste water flow and the pollution load in waste 
water 

1.7.2.1.  Process integrated techniques 

Technique Description 

Dry debarking 
Dry debarking of wood logs in dry tumbling drums (water being used only in 
washing of the logs, and then recycled with only a minimum purge to the 
waste water treatment plant) 

Totally chlorine free 
bleaching (TCF) 

In TCF bleaching, the use of chlorine containing bleaching chemicals is comple
tely avoided and thus so are the emissions of organic and organochlorinated 
substances from bleaching 

Modern elemental chlorine 
free (ECF) bleaching 

Modern ECF bleaching minimises the consumption of chlorine dioxide by 
using one or a combination of the following bleaching stages: oxygen, hot acid 
hydrolysis stage, ozone stage at medium and high consistency, stages with 
atmospheric hydrogen peroxide and pressurised hydrogen peroxide or the use 
of a hot chlorine dioxide stage 

Extended delignification 

Extended delignification by (a) modified cooking or (b) oxygen delignification 
enhances the degree of delignification of pulp (lowering the kappa number) 
before bleaching and thus reduces the use of bleaching chemicals and the COD 
load of waste water. Lowering the kappa number by one unit before bleaching 
can reduce the COD released in the bleach plant by approximately 2 kg 
COD/ADt. The lignin removed can be recovered and sent to the chemicals and 
energy recovery system 

(a)  Extended modified 
cooking 

Extended cooking (batch or continuous systems) comprises longer cooking 
periods under optimised conditions (e.g. alkali concentration in the cooking 
liquor is adjusted to be lower at the beginning and higher at the end of the 
cooking process), to extract a maximum amount of lignin before bleaching, 
without undue carbohydrate degradation or excessive loss of pulp strength. 
Thus, the use of chemicals in the subsequent bleaching stage and the organic 
load of the waste water from the bleach plant can be reduced 

(b)  Oxygen delignification 

Oxygen delignification is an option to remove a substantial fraction of the 
lignin remaining after cooking, in case the cooking plant has to be operated 
with higher kappa numbers. The pulp reacts under alkaline conditions with 
oxygen to remove some of the residual lignin 

Closed and efficient brown 
stock screening and washing 

Brown stock screening is carried out with slotted pressure screens in a multi
stage closed cycle. Impurities and shives are thus removed at an early stage in 
the process. 
Brown stock washing separates dissolved organic and inorganic chemicals from 
the pulp fibres. The brown stock pulp may be washed first in the digester, then 
in high-efficiency washers before and after oxygen delignification, i.e. before 
bleaching. Carry-over, chemical consumption in bleaching, and the emission 
load of waste water are all reduced. Additionally, it allows for recovery of the 
cooking chemicals from the washing water. Efficient washing is done by 
counter-current multistage washing, using filters and presses. The water system 
in the brown stock screening plant is completely closed 

30.9.2014 L 284/121 Official Journal of the European Union EN     



Technique Description 

Partial process water recy
cling in the bleach plant 

Acid and alkaline filtrates are recycled within the bleach plant counter-currently 
to the pulp flow. Water is purged either to the waste water treatment plant or, 
in a few cases, to post-oxygen washing. 
Efficient washers in the intermediate washing stages are a prerequisite for low 
emissions. A bleach plant effluent flow of 12 – 25 m3/ADt is achieved in effi
cient mills (Kraft) 

Effective spill monitoring 
and containment, also with 
chemical and energy 
recovery 

An effective spill control, catchment and recovery system that prevents acci
dental releases of high organic and sometimes toxic loads or peak pH values 
(to the secondary waste water treatment plant) comprises: 
—  conductivity or pH monitoring at strategic locations to detect losses and 

spills; 
—  collecting diverted or spilled liquor at the highest possible liquor solids 

concentration; 
—  returning collected liquor and fibre to the process at appropriate locations; 
—  preventing spills of concentrated or harmful flows from critical process 

areas (including tall oil and turpentine) from entering the biological effluent 
treatment; 

—  adequately dimensioned buffer tanks for collecting and storing toxic or hot 
concentrated liquors 

Maintaining sufficient black 
liquor evaporation and 
recovery boiler capacity to 
cope with peak loads 

Sufficient capacity in the black liquor evaporation plant and in the recovery 
boiler ensure that additional liquor and dry solids loads due to the collection of 
spills or bleach plant effluents can be dealt with. This reduces losses of weak 
black liquor, other concentrated process effluents and potentially bleach plant 
filtrates. 
The multi-effect evaporator concentrates weak black liquor from brown stock 
washing and, in some cases, also biosludge from the effluent treatment plant 
and/or salt cake from the ClO2 plant. Additional evaporation capacity above 
normal operation gives sufficient contingency to recover spills and to treat 
potential bleach filtrate recycle streams 

Stripping the contaminated 
(foul) condensates and 
reusing the condensates in 
the process 

Stripping of contaminated (foul) condensates and reuse of condensates in the 
process reduces the fresh water intake of a mill and the organic load to the 
waste water treatment plant. 
In a stripping column, steam is lead counter-currently through the previously 
filtered process condensates that contain reduced sulphur compounds, terpenes, 
methanol and other organic compounds. The volatile substances of the conden
sate accumulate in the overhead vapour as non-condensable gases and 
methanol and are withdrawn from the system. The purified condensates can be 
reused in the process, e.g. for washing in the bleach plant, in brown stock 
washing, in the causticising area (mud washing and dilution, mud filter 
showers), as TRS scrubbing liquor for lime kilns, or as white liquor make-up 
water. 
The stripped non-condensable gases from the most concentrated condensates 
are fed into the collection system for strong malodorous gases and are inciner
ated. Stripped gases from moderately contaminated condensates are collected 
into the low volume high concentration gas system (LVHC) and incinerated 

Evaporating and incinerating 
effluents from the hot alka
line extraction stage 

The effluents are first concentrated by evaporation and then combusted as 
biofuel in a recovery boiler. Sodium carbonate containing dust and melt from 
the furnace bottom are dissolved to recover soda solution 

30.9.2014 L 284/122 Official Journal of the European Union EN     



Technique Description 

Recirculation of washing 
liquids from pre-bleaching 
to brown stock washing and 
evaporation to reduce emis
sions from MgO-based pre- 
bleaching 

Prerequisites for the use of this technique are a relatively low kappa number 
after cooking (e.g. 14 – 16), sufficient capacity of tanks, evaporators and 
recovery boiler to cope with additional flows, the possibility to clean the 
washing equipment from deposits, and a moderate brightness level of the pulp 
(≤ 87 % ISO) as this technique may lead to a slight loss of brightness in some 
cases. 
For market paper pulp producers or others that have to reach very high bright
ness levels (> 87 % ISO), it may be difficult to apply MgO pre-bleaching 

Counter-current flow of 
process water 

In integrated mills, fresh water is introduced mainly through the paper 
machine showers from which it is fed upstream towards the pulping depart
ment 

Separation of water systems 

Water systems of different process units (e.g. pulping unit, bleaching and paper 
machine) are separated by washing and dewatering the pulp (e.g. by wash 
presses). This separation prevents carry-over of pollutants to subsequent 
process steps and allows for removing disturbing substances from smaller 
volumes 

High consistency (peroxide) 
bleaching 

For high consistency bleaching, the pulp is dewatered e.g. by a twin wire or 
other press before bleaching chemicals are added. This allows for more efficient 
use of bleaching chemicals and results in a cleaner pulp, less carry-over of 
detrimental substances to the paper machine and generates less COD. Residual 
peroxide may be recirculated and reused 

Fibre and filler recovery and 
treatment of white water 

White water from the paper machine can be treated by the following techni
ques: 
a)  ‘Save-all’ devices (typically drum or disc filter or dissolved air flotation units 

etc.) that separate solids (fibres and filler) from the process water. Dissolved 
air flotation in white water loops transforms suspended solids, fines, small- 
size colloidal material and anionic substances into flocks that are then 
removed. The recovered fibres and fillers are recirculated to the process. 
Clear white water can be reused in showers with less stringent requirements 
for water quality. 

b)  Additional ultrafiltration of the pre-filtered white water results in super clear 
filtrate with a quality sufficient for use as high pressure shower water, 
sealing water and for the dilution of chemical additives 

Clarification of white water 

The systems for water clarification used almost exclusively in the paper 
industry are based on sedimentation, filtration (disc filter) and flotation. The 
most used technique is dissolved air flotation. Anionic trash and fines are 
agglomerated into physically treatable flocs by using additives. High-molecular, 
water-soluble polymers or inorganic electrolytes are used as flocculants. The 
generated agglomerates (flocs) are then floated off in the clarification basin. In 
dissolved air flotation (DAF), the suspended solid material is attached to air 
bubbles 

Water recirculation 

Clarified water is recirculated as process water within a unit or in integrated 
mills from the paper machine to the pulp mill and from the pulping to the 
debarking plant. Effluent is mainly discharged from the points with the highest 
pollution load (e.g. clear filtrate of the disc filter in pulping, debarking) 

30.9.2014 L 284/123 Official Journal of the European Union EN     



Technique Description 

Optimum design and 
construction of tanks and 
chests (papermaking) 

Holding tanks for stock and white water storage are designed so that they can 
cope with process fluctuations and varying flows also during start-ups and 
shutdowns 

Washing stage before 
refining softwood mechan
ical pulp 

Some mills pretreat softwood chips by combining pressurised preheating, high 
compression and impregnation to improve pulp properties. A washing stage 
before refining and bleaching significantly reduces COD by removing a small, 
but highly concentrated effluent stream that can be treated separately 

Substitution of NaOH by Ca 
(OH)2 or Mg (OH)2 as alkali 
in peroxide bleaching 

The use of Ca(OH)2 as alkali results in approximately 30 % lower COD emis
sion loads; while keeping brightness levels high. Also Mg(OH)2 is used to 
replace NaOH 

Closed-loop bleaching 

In sulphite pulp mills using sodium as a cooking base, the bleach plant effluent 
can be treated, e.g. by ultrafiltration, flotation and separation of resin and fatty 
acids which enables closed-loop bleaching. The filtrates from bleaching and 
washing are reused in the first washing stage after cooking and finally recycled 
back to the chemical recovery units 

pH adjustment of weak 
liquor before/inside the 
evaporation plant 

Neutralisation is done before evaporation or after the first evaporation stage, to 
keep organic acids dissolved in the concentrate, in order for them to be sent 
with the spent liquor to the recovery boiler 

Anaerobic treatment of the 
condensates from the 
evaporators 

See Section 1.7.2.2 (combined anaerobic/aerobic treatment) 

Stripping and recovery of 
SO2 from condensates of 
evaporators 

SO2 is stripped from the condensates; concentrates are treated biologically, 
while the stripped SO2 is sent for recovery as a cooking chemical. 

Monitoring and continuous 
control of the process water 
quality 

Optimisation of the entire ‘fibre-water-chemical additive-energy system’ is 
necessary for advanced closed water systems. This requires a continuous moni
toring of the water quality and staff motivation, knowledge and action related 
to the measures needed to ensure the required water quality 

Prevention and elimination 
of biofilms by using 
methods that minimise 
emissions of biocides 

A continuous input of microorganisms by water and fibres leads to a specific 
microbiological equilibrium in each paper plant. To prevent extensive growth 
of the microorganisms, deposits of agglomerated biomass or biofilms in water 
circuits and equipment, often bio-dispersants or biocides are used. When using 
catalytic disinfection with hydrogen peroxide, biofilms and free germs in 
process water and paper slurry are eliminated without using any biocides 

Removal of calcium from 
process water by controlled 
precipitation of calcium 
carbonate 

Lowering the calcium concentration by controlled removal of calcium carbo
nate (e.g. in a dissolved air flotation cell) reduces the risk of undesired precipi
tation of calcium carbonate or scaling in water systems and equipment, e.g. in 
section rolls, wires, felts and shower nozzles, pipes or biological waste water 
treatment plants 

Optimisation of showers in 
paper machine 

Optimising showers involves: a) the reuse of process water (e.g. clarified white 
water) to reduce fresh water use, and b) the application of special design 
nozzles for the showers  

30.9.2014 L 284/124 Official Journal of the European Union EN     



1.7.2.2.  Waste water treatment 

Technique Description 

Primary treatment 

Physico-chemical treatment, such as equalisation, neutralisation or sedimenta
tion. 
Equalisation (e.g. in equalising basins) is used to prevent large variations in 
flow rate, temperature and contaminant concentrations and thus to avoid over
loading the waste water treatment system 

Secondary (biological) treat
ment 

For the treatment of waste water by means of microorganisms, the available 
processes are aerobic and anaerobic treatment. In a secondary clarification step, 
solids and biomass are separated from effluents by sedimentation, sometimes 
combined with flocculation 

a)  Aerobic treatment 

In aerobic biological waste water treatment, biodegradable dissolved and 
colloidal material in the water is transformed in the presence of air by microor